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Customer Name : XXXXX

ASIAN WIRE PRODUCTS COMPANY LIMITED

269 Moo 1, Mittraphap Road, Tambol Kok-Kruad, Amphur Mueang,

Certificate of Annealing Wire

Date : XXXXX
Invoice Number : XXXXX Certificate No : XXXXX
L/C Number : XXXXX

Nominal Diameter| Diameter Result Chemical Composition Tensile strength Elongation
Coil No, Heat No. Grade Twist Remark
(mm.) (mm.) € Si S P Mn (N/mm,z) %
0617100726 - 0850 1703790836 SWRM 6 3.20 3.22 0.06 0.15 0.02 0.02 0.29 326 29 54
0617101301 - 1420 1703790856 SWRM 6 3.20 3.23 0.05 0.15 0.02 0.02 0.28 333 28 59
m B - ﬂ . _u_ .
WS .
=

N

We hereby certify that the material described herein have been made in conformity

with standards of the Japanese Industrial Standards

Approved By




